







ENGINEERED WOOD PRODUCTS

MDF panels, I-Joists, Rim-board, LVL, Trusses

WOOD-PLASTIC COMPOSITE LUMBER and GUARDRAIL SYSTEMS Deck boards, Structural Elements, Guards, and Handrails

BUILDING STRUCTURAL COMPONENTS

Load Bearing Performance

STRUCTURAL INSULATED PANELS

Structural Performance and Adhesive Qualification

STRUCTURAL and CONSTRUCTION ADHESIVES

Exterior Wet-Use, Building Materials Product Use, Sub-floor, and General Purpose

ROOF COVERINGS and EXTERIOR SIDINGS

All types

FASTENERS and CONNECTIONS

Nails, Screws, Staples, Bolts, Connector Plates, Joist Hangers

CORPORATE HEADQUARTERS and LABORATORY

1507 Matt Pass Cottage Grove, WI 53527 Tel: (608) 839-1013 Fax: (608) 839-1014 James Husom jhusom@pfscorporation.com

MIDWEST REGION

1507 Matt Pass Cottage Grove, WI 53527 Tel: (608) 839-1013 Fax: (608) 839-1014 Ronald H. Reindl, AIA rreindl@pfscorporation.com

SOUTH CENTRAL REGION

2520 K Avenue, Suite 700-735 Plano, TX 75074 Tel: (972) 424-2740 Fax: (608) 839-3995 Jeremy Hopland jerhopland@pfscorporation.com

NORTHEAST REGION

2877 Skatetown Road Bloomsburg, PA 17815 Tel: (570) 784-8396 Fax: (570) 784-5961 Richard L. Wenner, PE rwenner@pfscorporation.com

WESTERN REGION

3637 Motor Avenue, Suite 380 Los Angeles, CA 90034 Tel: (310) 559-7287 Fax: (310) 559-1368 J. Robert Nelson, PE rnelson@pfscorporation.com

SOUTHEAST REGION

2109 Rainy Lake Street Wake Forest, NC 27587 Tel: (919) 217-7002 Fax: (919) 217-7003 Larry A. Beineke, PE, Ph.D. Ibeineke@pfscorporation.com

Assurance you can build on®



PFS Corporation

An Employee-Owned Company

Headquarters

1507 Matt Pass Cottage Grove, WI 53527

Phone: 608.839.1013 Fax: 608.839.1014

Website www.pfscorporation.com

James J. Husom President &CEO jhusom@pfscorporation.com

James A. Rothman, PE Sr. Vice President – QC jrothman@pfscorporation.com

Regional Offices

Northeast Bloomsburg, PA 570.784.8396

Southcentral Plano, TX 972.424.2740

Western Los Angeles, CA 310.559.7287

Southeast Wake Forest, NC 919.217.7002

Products Division Cottage Grove, WI 608.839.1013

Manufactured Structures Division Cottage Grove, WI 608.839.1013





PFS TEST REPORT # 14-122 R1 UPLIFT AND LATERAL LOAD TEST OF CORRUSLIDE BRACKET FOR ECOFASTEN SOLAR[®] MORRISVILLE, VERMONT

GENERAL

PFS Corporation, Cottage Grove, Wisconsin, was contracted by the client, EcoFasten Solar[®], Morrisville, Vermont, to evaluate the uplift and lateral load holding performance of the CorruSlide bracket. The CorruSlide bracket was tested according to client instructions and in general accordance with ASTM D1761-06 "*Standard Test Methods for Mechanical Fasteners in Wood*." PFS Laboratory received the test samples on 8/6/2014 and 8/20/2014. Tests were performed on 8/82014 and 8/25/2014 at the PFS Testing Laboratory in Cottage Grove.

TEST SPECIMENS

The CorruSlide bracket consists of a 3 part assembly as shown in Appendix A, *Photo 1*. The client submitted the test ready 12x12-in. deck with CorruSlide bracket mounted (*Photo 2*). The test deck consisted of 3/4-in. thick plywood with 26 Gauge (0.014-in. nominal thickness) Galvanum sheathing attached with 6 2-in. HD-2000 True Fast fasteners, 3 on either side of the bracket. Upon subsequent request, the client later submitted 6 pieces of 24 Gauge 12x12-in. galvanized corrugate sheathing, nominal thickness 0.024-inch. PFS assembled the samples onto 12x12 inch test decks and applied CorruSlide brackets similar to the previously sent test ready configuration (*Photo 3*).

CONDITIONING

The samples were tested in the ambient laboratory atmosphere of approximately 70 - 75° F and 40 - 50% relative humidity.

TEST PROCEDURE AND RESULTS

The assembly was mounted on to a universal test machine such that the test deck could be fixed to the test frame, while the load could be applied on the bracket. Uplift testing was performed with test loads applied to the bracket vertical leg in a 90 degree direction away from the installed planar surface (*Photo 4*). Lateral testing was performed with the test load applied to the bracket parallel to the deck surface (*Photo 5*). A displacement sensor was mounted to monitor deformation of the bracket assembly relative to the deck surface. Testing was performed in sets of three replicates for each mode. The load was applied at a constant cross-head speed of 0.1-in/min. For the 26 Gauge assemblies, failure was due to withdrawal of the CorruSlide sheet metal screw and tearing of the metal sheathing (*Photos 6, 7*). Failure for

the 24 Gauge lateral test assembly consisted of rotation of the top most bracket piece resulting in complete release from the metal bracket as well as withdrawal of the sheet metal screw and tearing of the metal sheathing (*Photo 8*). Failure for the 24 Gauge uplift test assemblies consisted of deformation of the corrugated metal sheathing, snapping of the top most bracket piece, and eventual tearing of the metal sheathing and withdrawal of the sheet metal screw (*Photo 9*).

TEST RESULTS

A summary of the test results are shown below. The average failure load for the 26 Gauge Galvanum sheathing was 731 lbf in direct withdrawal, and 496 lbf when the load direction was parallel to the deck surface. The average failure load for the 24 Gauge corrugated sheathing was 848 lbf in direct withdrawal, and 673 lbf when the load direction was parallel to the deck surface. The load at 1/8-in. deflection was interpolated from the load-deflection data. Load-deflection plots are shown in Photos 10-13. As per client direction, the allowable load values are based on lowest ultimate divided by 3, as per AC13, Section 3.2.11.1.

Test No	Lateral Load Test				Uplift Load Test			
	26-Gauge Galvanum Sheathing		24-Gauge Corrugated Sheathing		26-Gauge Galvanum Sheathing		24-Gauge Corrugated Sheathing	
	Ultimate Load (lbf)	Load at 1/8" Deflection (lbf)	Ultimate Load (lbf)	Load at 1/8" Deflection (lbf)	Ultimate Load (lbf)	Load at 1/8" Uplift (lbf)	Ultimate Load (lbf)	Load at 1/8" Uplift (lbf)
1	540	276	675	396	698	50	805	406
2	469	200	653	261	708	52	971	223
3	480	129	690	358	787	47	768	120
Average:	496	203	673	438	731	50	848	250
Allowable Load:	156		218		233		256	

TEST REPORT DUPLICATION

This report shall not be reproduced, except in full, without the written approval of PFS Corporation, Cottage Grove, Wisconsin.

Testing Performed by:

Patrick Kenealy Lab Technician

Report Prepared and Tests Witnessed by:

Deepak Shrestha, PE General Manager – PFS Lab

Appendix A: CorruSlide Component Details Appendix B: CorruSlide Installation Instructions

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 3 of 11



Photo 1: CorruSlide bracket details



Photo 2: Details of test sample deck (26 Gauge)

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 4 of 11



Photo 3: Details of test sample deck (24 Gauge)



Photo 4: Typical uplift load test setup

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 5 of 11



Photo 5: Typical lateral load test setup



Photo 6: Typical failure in uplift load test (26 Gauge)

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 6 of 11



Photo 7: Typical failure in lateral load test (26 Gauge)



Photo 8: Typical failure in lateral load test (24 Gauge)

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 7 of 11



Photo 9: Typical failure in uplift load test (24 Gauge)

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 8 of 11



Photo 10: Load-Deflection plot uplift test (26 Gauge)



Photo 11: Load-Deflection plot lateral test (26 Gauge)

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 9 of 11



Photo 12: Load-Deflection plot uplift test (24 Gauge)



Photo 13: Load- Deflection plot lateral test (24 Gauge)



Appendix A: CorruSlide Component Details

PFS Test Report: #14-122 R1 Test Date: 8/8/, 8/25/14 Report Date: 9/2/14 Revised Date: 11/20/14 Page 11 of 11



Appendix B: CorruSlide Installation Instructions